

## DECLARATION OF PERFORMANCE

According to regulation (EU) No. 305/2011 of 9 March 2011

Nr. DoP Largo 04E/2014

1. Unique identification code of the product-type:

**Swisspearl LARGO façade panels**

2. Type, batch or serial number or any other element allowing identification of the construction product as required pursuant to Article 11(4):

**Swisspearl LARGO**

3. Intended use or uses of the construction product, in accordance with the applicable harmonised technical specification, as foreseen by the manufacturer:

**External and internal wall cladding**

4. Name, registered trade name or registered trade mark and contact address of the manufacturer as required pursuant to Article 11(5):

**SWISSPEARL®**

Eternit (Schweiz) AG  
CH 8867 Niederurnen  
Tel 0041 55 617 15 41

5. Where applicable, name and contact address of the authorised representative whose mandate covers the tasks specified in Article 12(2):

n/a

6. System or systems of assessment and verification of constancy of performance of the construction product as set out in Annex V :

**System 3**

7. In case of the declaration of performance concerning a construction product covered by a harmonised standard:

Centre Scientifique et Technique du Bâtiment (CSTB)  
84, avenue Jean Jaurès  
Champs-sur-Marne F-77447 Marne-la-Vallée Cedex 2  
France  
Notified body : 0679

tested the mechanical performance and issued the following report:

0132/CLC14-8132777

Further,

KIWA MPA Bautest GmbH  
Voltastrasse 5  
13355 Berlin  
Germany  
Notified body: 0770

tested the mechanical performance as well as the durability and issued the report

13/7007/02

KIWA MPA Bautest GmbH audited the constancy of performance and the manufacturing control and issued the following certificate:

14/2216/26/B

The reaction to fire was tested by

L.S.F. Fire Testing Institute  
Via Olgiate, 15  
22070 Oltrona di San Mamette (CO)  
Italy  
Notified body: 1598

and the following certificates were issued:

LSF/E00118  
LSF/E00129  
LSF/E00162

The release of dangerous substances was tested by:

ALAB – Analyse Labor in Berlin GmbH  
Wilsnacker Straße 15  
10559 Berlin  
Germany  
DAP-PL-1478

and the following test report was issued:

A 613 01 002 IK

8. In case of the declaration of performance concerning a construction product for which a European Technical Assessment has been issued:

n/a

9. Declared performance

Essential Characteristics	Performance	Harmonized technical specification	Testing institute
Type	NT	EN12467:2012 - §5.1.1	KIWA
Mechanical Resistance	Class 4	EN12467:2012 - §5.4.4	KIWA, CSTB
Reaction to fire	A2-s1, d0	EN12467:2012 - §5.6.1 EN 13501-1	L.S.F
Density	>1.75	EN12467:2012 - §5.4.2	KIWA
Water permeability	pass	EN12467:2012 - §5.4.5	KIWA
Durability against freeze-thaw	pass class A	EN12467:2012 - §5.5.2	KIWA
Durability against soak / dry	pass class A	EN12467:2012 - §5.5.5	KIWA
Durability against heat-rain	pass class A	EN12467:2012 - §5.5.3	KIWA
Durability against warm water	pass	EN12467:2012 - §5.5.4	KIWA
Tolerances on dimensions	Level I	EN12467:2012 - §5.3.4 and 5.3.5	KIWA
Release of dangerous substances	pass DIBt requirements	EN12467:2012 - §5.6.2	ALAB

10. The performance of the product identified in points 1 and 2 is in conformity with the declared performance in point 9. This declaration of performance is issued under the sole responsibility of the manufacturer identified in point 4.

Signed for and on behalf of the manufacturer by:

Niederurnen, 05.02.2015



Robert Wirchs  
Head Export



Dr. Hans Musch  
Head R&D